

TEST REPORT

Pinta Industrial LLC

Report No: WD-R-260212-0915
Sample No: WD-S-260212-1474
Date of Report: 25/02/2026

Introduction: Further to the request received from **M/s. Pinta Industrial LLC** dated 12th February 2026; the sample of Melamine Laminated MDF was tested for the parameters below.

Sample Type : Melamine Laminated MDF
Request Number : WD-Q-260212-0138
Sample Received Date : 12/02/2026
Date of Test : 12/02/2026-25/02/2026
Tested By : CB

General Information

Sample Description : Melamine Laminated MDF

Formaldehyde Release

Test conditions

Chamber volume : 0.225 m³
Temperature : 23.1°C
Relative humidity : 46.6 %
Air change : 1/h
Air velocity : 0.15 m/s
Material load : 1.0m²/m³

Result of Analysis

Test	Method	Unit	Result*
Formaldehyde release	BS EN 717-1:2004	mg/kg	<0.05
		mg/m ³	<0.005

*Note: LOD of the test is 0.05 mg/kg (0.005 mg/m³), below LOD is considered as 'Nil' or 'Not detected'.

Remarks: No formaldehyde emission found during testing which categorizes it in Class E₁.

Signed for and on behalf of Wimpey Laboratories LLC



Anandu VS
Section Incharge Chemistry-Specialty

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

